C CHOLAR
OMMONS University of South Florida

1 UNIVERSITY OF
LISF SOUTH FLORIDA Scholar Commons
Graduate Theses and Dissertations Graduate School
3-23-2016

Experimental Studies of Simultaneous Nitrification
Denitrification and Phosphorus Removal at
Falkenburg Advanced Wastewater Treatment Plant

Ann Elizabeth Sager

Follow this and additional works at: http://scholarcommons.usf.edu/etd

b Part of the Environmental Engineering Commons

Scholar Commons Citation

Sager, Ann Elizabeth, "Experimental Studies of Simultaneous Nitrification Denitrification and Phosphorus Removal at Falkenburg
Advanced Wastewater Treatment Plant" (2016). Graduate Theses and Dissertations.

http://scholarcommons.usf.edu/etd/6140
[...]
phosphorous precipitation (Metcalf and Eddy, 2014).

Operations and maintenance costs are higher for chemical phosphorous removal than
EBPR. The increase in chemical addition will result in the increase in sludge production. At
treatment plants using alum, an increase in sludge production of up to ~26% has been reported
(Boyko & Rupke, 1976).
2.2.3 Chemical Phosphorous Removal using Alum

Chemical processes for phosphate removal commonly rely on the formation of soluble
phosphate that through precipitation by salts (such as alum) can be removed through solids
separation processes (Sedlak, 1991) (Eq. 7). Yang et al. (2006) found through a serious of batch
experiments designed to identify the characteristics of alum sludge for phosphorus adsorption,
that alum has the ability for phosphorus removal, though there are many factors that affect the
adsorption rate and capacity. Their results showed that alum has a higher phosphate adsorption
capacity in an acid pH region than in an alkaline pH region.

Al (SO4 )3 *14H,0+ 2HsPO4 = 2AIPO4 + 3H2S04 + 18H,0 [7]

19



The use of alum is safer, easier to handle and less corrosive than ferric chloride. In
addition, alum is the most efficient chemical to use because phosphorous is not released during
storage, recycling, the point of addition is flexible, low sludge volumes are produced, no pH
adjustments are necessary, and it helps improve clarifier performance. Yeoman et al. (1988)
found that oxidation ditches used in conjunction with chemical treatment, can also remove
phosphorous, producing effluent phosphorous concentrations of <1.0 mg-P/L.

The required alum dose depends on influent concentrations of soluble phosphate, effluent
requirements, pH, total organic carbon (TOC), hardness, temperature, flow rate, the point of
addition, loading rates, frequency of dosing, engineered systems and SRT (a longer SRT does
not allow sludge to absorb phosphorous as well and is more difficult to dewater) (Yeoman et al.,
1988). Longer SRT leads to the cell mass no longer having the ability to uptake phosphorus
causing the growth rate to gradually decline and continue to reduce until cell death occurs. pH is
important for efficient removal using alum with the most efficient pH being 5-7 (Jeyanayagam,
2005).

2.2.4 Combined Chemical Biological Phosphorus Removal

EBPR can be combined with chemical phosphorus removal to achieve stringent discharge
limits (Goel and Motlagh, 2013). Chemical addition in a combined removal process is often used
as a polishing step in secondary treatment. This allows EBPR to provide the substantial
phosphorus removal and cost savings, while the chemical addition to help meet regulations.

2.3 Process Control for Biological Nutrient Removal
Variability in wastewater treatment comes from variations in influent wastewater flow

rates and characteristics, processes and that caused be mechanical breakdown and operational

20



failures. The variability in wastewater treatment depends on factors such as time of day, season,
size and characterization of population and the collection system (WSBC, 1986).
2.3.1 Wasting Control

All processes within the treatment process are interrelated and one adjustment will lead to
a change in other variables. Adjustments in RAS rate and wasted activated sludge (WAS)
wasting rate will produce changes in aeration requirements, sludge settleability, SRT, F/M ratio
and the concentrations of nutrients (WSBC, 1986).

It is important to note if sludge aggregates well, settles uniformly, leaves a clear
supernatant, floats or remains settled. All of these factors will help determine sludge age. Rising
sludge/ splitting sludge is caused by endogenous decay of organic matter in the biomass
accompanied by gas release. Additionally, settling tests can be used to decide if wasting needs to
be increased (WEF, ASCE, EWRI, 2006). Lack of settleability may also indicate sludge bulking
conditions. Sludge bulking is caused by the growth of filamentous bacteria, which inhibits
settling. This is caused by either a low DO concentration, a low F/M ratio or nutrient deficiency.
The sludge volume index (SVI) is determined by MLSS settling test results and is used as a
measure of sludge settleability (WEF, ASCE, EWRI, 2006).

Two types of wasting exist: controlled wasting and uncontrolled wasting (self wasting).
Controlled wasting uses a control method to determine how much WAS to purposely waste
based on settleability tests, centrifuging and gravimeter testing. It is important to calculate how
much to waste from the system using F/M ratio and SRT. Uncontrolled wasting occurs when the
amount of biomass exceeds the solids loading rates of the unit processes and results in solids

washout of clarifiers (Pellegrin, 2013). F/M ratio is the amount of food available to VSS. A high

21



ratio indicates young sludge meaning the wasting rate should be reduced and a low ratio
indicates old sludge meaning the wasting rate must be increased.

Frequently, wasting is calculated based on a targeted mixed liquor suspended solids
(MLSS) concentration and the amount of space in the WAS storage tank. Operators are
beginning to move away from this technique as wasting based on MLSS concentration can cause
unnecessarily high SRTs and too high of a concentration of MLSS will increase solids in the
system and this leads to over loading of the clarifiers, which has a negative effect on sludge
quality. If the SRT is too low, bacteria will be washed out of the system and ammonia
concentrations will increase in the effluent. Thus, wasting should be based on SRT, not MLSS
concentrations (WEF, 2002).

2.3.2 Observation and Nutrient Loading

By simply observing the treatment processes, observations can be made which can
provide information on how the process is doing. Observation of surface turbulence and foam in
aeration tanks, surface scum, floc, clouds and sludge clumps in the final clarifier can lead to
crucial information.

Microscopic observations, using a microscope, can be helpful in looking for key floc
observations. The floc shape and density, filament presence/ abundance, protozoa/ metazoan
abundance and activity, and quality of liquid around floc are important factors. A round floc
shape indicates immature floc particle, an irregular floc shape indicates a mature floc, and an
oval indicates a congealed floc, which means a presence of metals and a dispersed floc (which is
irregular in shape) indicates mechanical sheering.

Observing foam can indicate sludge age, nutrient deficiency, conditions and bacterial

processes. A white/ light loose foam indicates surfactants or young sludge age, a white heavy

22



foam indicates nutrient deficiency, a heavy chocolate brown foam indicates a presence of
Nocardia, and a dark brown/ black foams indicates anaerobic conditions (WEF, 2002).
2.3.3 Aeration Control

The respiration rate (RR) can be used to measure the microbiological activity of
microorganisms in a process and can help to determine if treatment is complete once the oxygen
uptake rate (OUR) is determined. A high RR indicates an under oxidized sludge, organic
overloading, too short of an aeration time, undertreated waste or a high F/M ratio. It will lead to
sludge that will settle slowly and not compact well. The effluent will be high in TSS, BOD and
NH4* and will indicate young sludge or under oxidized conditions. A low RR indicates an over
oxidized sludge, completely treated waste or low F/M ratio. The sludge will settle and compact
rapidly and pin floc will be left behind. This means that the plant is producing an effluent above
optimum BOD and TSS and has old sludge or over oxidized conditions. A very low or zero RR
indicates an inhibitory or toxic influent.

The oxidation reduction potential (ORP) measures the reduced versus oxidized species
present, shown in mV. Aerobic conditions (+50- +250 mV) indicate the presence of free DO or a
higher presence of oxidizers than reducers and the oxidation of carbon compounds and
conversion of ammonia to nitrate. Anoxic conditions (+50- -100 mV) indicate the presence of
nitrate but no free DO (this is a good range for denitrification). Anaerobic conditions indicate no
nitrate or free DO present (-100 to -250mV (indicates volatile acid production) -175- -350 mV
(indicates methane gas production)). These conditions are is very important for biological

phosphorus removal (WEF, ASCE, EWRI, 2006).

23



CHAPTER 3: MATERIALS AND METHODS

This chapter describes the wastewater treatment plant that was the site of this research,
materials and methods used in each experiment.
3.1 Site Description

The Falkenburg AWWTP (Fig. 3.1), is a biological nutrient removal (BNR) facility
located on N. Falkenburg Road, in Tampa, Florida. The average influent flow rate is 9.27 MGD,
with a permitted annual average daily flow rate of 12.0 MGD. The plant receives domestic
wastewater and a small fraction of industrial wastewater. The plant’s National NPDES permit

requires the removal of cBOD5, TSS, TN and TP to levels of 5, 5, 3, and 1 mg/L (annual

Screening
-
& Grit Anzerabic Secondary

averages), respectively. The plant must also meet Florida public access reuse standards.
Femowa Selectar Clarifiars
Influent F
—s > Ewidation Ditches O—J Filters El‘inmm _..E::f; | or
)
lw.ﬂnS
! .

3 | Sludge | = SCTEW |——3 Dizposal
RAS Storage Press

=

Filtrate

Figure 3.1 Layout of the Falkenburg AWWTP. (* Indicates sampling locations for bioreactor
experiments)

In the liquid train, wastewater first passes through screening and grit removal in the head
works and then travels through an anaerobic selector (used to promote EBPR) and then to

Carrousel® oxidation ditches for BOD removal, nitrification and denitrification. Aeration in the

24



oxidation ditches is provided by mechanical aerators with variable frequency drives (VFDs) that
are controlled manually. Mixed liquor then is divided between circular secondary clarifiers,
where alum (Al2(SO4)3) is dosed from spitter boxes for chemical phosphorus removal. The
clarified effluent travels through deep bed filters and ultra violet (UV) disinfection before the
effluent is used for reclaimed water or discharged to the Palm River/ Hillsborough River Bypass
Canal. Solids from the clarifiers are returned to the anaerobic selector as screened influent RAS,
or it is wasted and sent to a holding tank before a screw press is used for dewatering and disposal
to a landfill. The reject water from sludge dewatering at the screw press is returned to the
influent for treatment. Dimensions of the anaerobic basins, oxidation ditches and clarifiers are
provided in Table 3.1 and were obtained from the Falkenburg Operations and Maintenance (O &
M) Manual.

Table 3.1 Physical WWTP Data (Falkenburg Operations and Maintenance Manual)

Tank Dimensions Number of Total Volume

Tanks (gallons)

Anaerobic Length: Width: Depth: 4 1,215,800

48 ft 51 ft 16.6 ft
Oxidation Area: Width of | Depth: 15 4 7,130,000
Ditch 15,890 Pass: 30 ft
ft? ft
Clarifier Diameter: 100 ft Depth: 5 4,112,300
14 ft

3.2 Bench Scale Bioreactor Tests
3.2.1 Experimental Set Up

To mimic an oxidation ditch at Falkenburg AWWTP, bench scale bioreactor experiments
were set up in 4-liter glass beakers in a 22° C constant temperature room in the Environmental
Engineering laboratories at University of South Florida (USF) (Figures 3.2 and 3.3).
Experiments at 29.5 °C were maintained using a water bath. Influent wastewater and RAS for

these experiments were collected from the Falkenburg AWWTP at sampling locations noted by

25



an asterisk (*) in Figure 3.1. Bioreactors were constantly mixed using magnetic stirrers (Nuova
Il Stir Plate, SP18425, Thermo Scientific, Waltham, MA) or an overhead mixer (Arrow
Engineering 1750, Hillside, NJ) at a speed where complete mixing was observed without
creating a vortex. Beakers were aerated using two aquarium pumps (Whisper 10 Air Pump,
Tetra, Blacksburg, VA) and diffusers to maintain a target DO concentration based on
measurements of DO at the facility. DO was controlled manually. Conditions for each
experiment are shown in Table 3.2. The procedures used were based on methods described by

Jimenez et al. (2014).

DO Meter

DO Meter

4-L Glass
Beaker

Figure 3.3 SND Bench Scale Bioreactor Set Up

26



Table 3.2 Specifics of Each Bench Scale Bioreactor Test

Experiment Influent | RAS | DO (mg/L | Temp. | Ping Aeration | Mixing | Total
(L) L) 02) () Pong duration of
Balls Experiment
Added? (hrs)
Nitrification 2 2 1.5-5.0 22 No Yes Yes 4
Denitrification 0 3 <05 22 Yes No Yes 6
SND 2 2 Alternated | 22, Yes Yes Yes 16
(see Table | 29.5
3.5)

3.2.2 Experimental Procedures

During the bench-scale nitrification experiment, ammonium chloride was dosed into the
reactor to achieve an initial NH4*-N concentration of 25 mg/L. Samples (25mL) were collected
in duplicate at the start of the experiment (T=0h) for analysis of TSS, VSS, ammonium, nitrate,
nitrite and soluble COD (sCOD). Subsequent samples (25mL) were collected every 20 minutes
for the first two hours and every 40 minutes for the next two hours. DO and pH were measured
hourly throughout the experiment. A final sample (10mL) was collected at the end of the
experiment (t=16h) to measure TSS and VSS. Sampling specifics are shown in Table 3.3. This

experiment was a preliminary experiment and a full data set was not collected.

Table 3.3 Nitrification Test Details

Hour 0 0.33 | 0.67 1.0 1.33 1.67 2.0 2.67 3.33 [ 4.0
Aeration Yes Yes | Yes Yes | Yes Yes Yes | Yes Yes | Yes
Mixing Yes Yes | Yes Yes | Yes Yes Yes | Yes Yes | Yes
Dose Ammonium

chloride to

25 mg-N/L
Sample for Cations & Anions
Measure pH and DO

During the bench-scale denitrification experiment, ping pong balls were added to the top

of the beaker to limit the oxygen input to the system. Samples (25mL) were collected in

27



duplicate prior to dosing for analyses of TSS, VSS, COD, nitrate, nitrite, phosphate and
ammonium. After dosing, samples (25mL) were collected every 30 minutes for the first two
hours and every hour for the next four hours and analyzed for nitrate, nitrite, ammonium and
phosphorous. pH and DO were measured hourly throughout the experiment. Sampling specifics
are shown in Table 3.4.

Table 3.4 Denitrification Test Details

Hour 0 05 | 1.0 15 |20 |30 4.0 5.0 6.0
Aeration No No | No No No No No No No
Mixing Yes Yes | Yes | Yes | Yes | Yes | Yes | Yes Yes
Dose Nitrite to 25
mg-N /L,
Nitrate to 5 mg-
N/L
Sample for TSS, VSS, Cations & Anions TSS, VSS,
COD, Cations, COD, Cations,
Anions Anions
Measure pH and DO

During the bench-scale SND experiment, ammonium chloride was dosed into the reactor
to achieve an initial ammonium concentration of 25 mg NH4*- N/ L. Aeration was adjusted to
achieve a DO concentration of approximately 1.0 mg/L. Ping pong balls were placed on top of
the reactor to reduce the oxygen input into the system. An initial sample was collected and
analyzed for cations, anions, COD, TSS, VSS and alkalinity. Every hour, pH and DO were
measured. Every other hour, a sample was taken and analyzed for cations and anions. At hour
four, the aeration was turned down or off to achieve a target DO concentration of approximately
0.3 mg/L. At hour eight, the aeration was turned back on to achieve a target DO concentration of

about 1.0 mg/L and turned back down or off at hour 12. This experiment was repeated with the

28



beakers in an ISO Temp 220 water bath, which was used to maintain a reactor temperature of
29.5°C. Sampling specifics are shown in Table 3.5.

Table 3.5 SND Test Details

Hour 0 0.5 1.0 15 2.0 3.0 4.0 5.0 6.0
Aeration | 1.0 (mg/L- 1.0 1.0 1.0 1.0 1.0 1.0 (mg/L- 0.3 0.3
02) (mg/L- | (mg/L- | (mg/L- | (mg/L- | (mg/L- 02) (mg/L- | (mg/L-
0y) 0y) 07) 0y) 0y) 0y) 0y)
Dose Ammonium
chloride to
30 mg/L-N
Sample Cat, An, Cations & Anions Cations & Cations
for COD, TSS, Anions & Anions
VSS,
Alkalinity
Measure DO, pH
Hour 7.0 8.0 9.0 10.0 11.0 12.0 13.0 14.0 15.0 16.0
Aeration 0.3 1.0 1.0 1.0 1.0 0.3 0.3 0.3 0.3 0.3